

TEST CERTIFICATE



Customer:	BSLDISTION BLUESCOPE DISTRIBUTION 323-325 ST ALBANS ROAD SUNSHINE VIC 3020	Supplier:	BlueScope Steel Limited PORT KEMBLA, NSW, AUSTRALIA A.B.N. 16 000 011 058
Cust Order No:	4203119349	MOI No:	105698
		Printed At:	Supplier MWS
		on:	11/12/2019



Accredited for compliance with ISO/IEC 17025 - Testing.

I certify that the original records of the company show that the item(s) referred to on this certificate conform to the specification as stated and that the product test results on this certificate supercede product test results on any other certificate.

R. MATHIESSEN - BLUESCOPE STEEL APPROVED SIGNATORY
 Mechanical LAB 0631
 S. ANDREWS - BLUESCOPE STEEL APPROVED SIGNATORY
 Chemical LAB 0632

PRODUCT: **ZINCFORM(R) G300 Z600**

SPECIFICATION: **AS 1397**

CHEMICAL ANALYSIS

(Chemical Analysis supplied by the Steelmaker. Basic Oxygen Steelmaking process.)

Item No	Dimensions (mm)	PACK No	NATA Lab	CHEMICAL COMPOSITION PERCENT														
				HEAT No	C	P	Mn	Si	S	Ni	Cr	Mo	Cu	Al-T	Ti	Nb	V	Sn
01	0.75 x 1120	G42351	0632	6637719	.098	.016	.43	.005	.013	.014	.028	.002	.033	.034	<.002	.001	<.003	<.002
01	0.75 x 1120	G42355	0632	6637719	.098	.016	.43	.005	.013	.014	.028	.002	.033	.034	<.002	.001	<.003	<.002
01	0.75 x 1120	G42357	0632	6637719	.098	.016	.43	.005	.013	.014	.028	.002	.033	.034	<.002	.001	<.003	<.002
01	0.75 x 1120	G42359	0632	6637719	.098	.016	.43	.005	.013	.014	.028	.002	.033	.034	<.002	.001	<.003	<.002

Item No	Dimensions (mm)	PACK No	NATA Lab	CHEMICAL COMPOSITION PERCENT	
				HEAT No	N
01	0.75 x 1120	G42351	0632	6637719	.0040
01	0.75 x 1120	G42355	0632	6637719	.0040
01	0.75 x 1120	G42357	0632	6637719	.0040
01	0.75 x 1120	G42359	0632	6637719	.0040

TENSILE TESTING

						Tensile AS1391			
Item No	PACK No	Heat No	COIL/ TEST No	NATA Lab	Thick mm	ReL MPa	Rm MPa	ELONGATION	
								Lo(mm)	%
01	G42351	6637719	2351	0631	.75	350	431	80	32
01	G42355	6637719	2355	0631	.75	349	431	80	30

TEST CERTIFICATE



						Tensile AS1391			
Item No	PACK No	Heat No	COIL/ TEST No	NATA Lab	Thick mm	ReL MPa	Rm MPa	ELONGATION	
								Lo(mm)	%
01	G42357	6637719	2357	0631	.75	332	410	80	31
01	G42359	6637719	2359	0631	.75	332	410	80	31

COMMENTS

This test certificate is issued subject to the Uncertainty of Results statement set out on BlueScope Steel's Website www.bluescopesteelconnect.com. In order to rely upon this certificate, you must read the Uncertainty of Results statement.